T%ﬁ’q’-

2003

Parts List
Ersatzteilliste

Model TC 155 ¢ GT1
15%2 OHV Hydrostat
automatic



TRANSMISZION DRIVE

Saction 3
GRF P25 PART ML DESCRIFTION QTY CRLE
3 ! S0ze00074 ldler pulley W3000-3215-5L2e 4
a 2 OOOZB0BES Salt locking nul M8 OiM B85 218 12
3 3 00291500 Flat washerg 4 CIM 125 & 12
3 11 200492077 Traction v-belt La 103 1
3 12 000358858 Tuff Torg ransmission K46 1
3 12 000407121 Hub cap 8C 1-1/2 - black 2
3 14 000230230 Spring clip 15 CIN 6799 2
3 15 NO00BE345 Washar 4
3 16 000259299 Squara key 3/186x3/16x2.3 2
3 17 200491482 Rear tyre whael assy 18x9.5-3 TURF MATE 2
k! 18 200058432 Spacer, axle 2
a3 15 203845123 Hex screw MBxSS OIM 931 8.8 4
3 22 a00238414 Hex screw M10x40 CIN 931 4.8 2
3 23 0002592061 Fiat washer 10.5 DiN 125 A &
3 24 a00ps1993 Idler bushing 4
3 25 000281445 Self lacking nut M10 DIN 985 CI8 4
3 28 200058260 Spring 1
& 29 NO0292061 Flat washer 10.5 DIN 125 & 2
3 an Lo0251445 Selfl locking nut M10 OiM 285 CLE 1
3 21 Q0244563 Hex screw MEx20 CIN 933 8.3 1
3 33 000924605 Retainer 1
1) 35 000273853 Square sey Vdxlidx1-1/4 1
3 38 NO0224833 Clutch bolt 718-20x2-1/2 LG 1
3 a7 0o027a6012 Spring washer 716 1
! 38 Dooagz2sas El. magnet clutch Warnar MS35-80C 5217-8 1
3 ag 200859137 Engine pulley 1
3 az 000298760 Flat washer 8.4 DIN 9021 B 5
3 43 200958721 Idler arm 1
3 44 00076445 ldler pulley F 3000-0750 1
3 45 0Qoa91993 Idler bushing 1
3 45 000238414 Hex scraw M10x40 DIN 931 8.8 1
3 50 200487351 Tyre 18x9.5-8 TURF MATE ?
3 31 Q00477235 Tube 18x3.5-2 2
a 62 CO0738078 Rim 18x9.5-8 2
3 65 CO0410470 Tyra valve complete p
a G 2008538723 Stabilizer 1
3 B7 000221845 Screw MBx45 CiN 931 10.8 1
3 68 D00246235 Screw MBxZS5 DIN 323 8.8 1
3 T2 200958742 Bracket - hydro 2
3 73 Q00740113 Grease fithing Mbes DIN 71412 1
3 74 2UEUBRTAR Bracket, |eft 1
3 75 203958007 Bracket, right 1

PAGE &



17
1
I

o ; o £ -+
/ oo X = b e (| = | oY

VAT

A
Ao

31
30




CFPERATION - MOWERS/LIFT

o Section 4
ERP POS. PART MO, DESCRIFTION o.TY COCE
4 COC7as2E8 Fzndle gnp - black 1
4 2 0000155584 Ratchet pivot plate [
4 3 000203825 Flunger button - hlack 1
4 4 000045838 Connection rad 1
4 g onozs08as Salf-iocking nut MB 2IN 885 CILE !
4 7 a00244563 Hex screw MBx20 CiN 535 4.8 2
4 8 195800733 Gear segmant 1
4 q naoonidas Spring 1
4 10 105800853 Arm lever pin 1
4 11 gogzg222 Hzight adjustment arm levar 1
4 12 275200006 Clip for pin 8 DIN 6788 1
'l 13 000324467 Spring pin 5x30 DIN 1481 2
4 14 200956868 Height adiustar shaft 1
4 17 000291500 Flat washer B.4 DIN 125 A b
4 21 000281445 Sel-locking nut M10 DIM 985 CLE 2
4 22 000222061 Flat washer 10.5 OIN 125 A 1
i 23 oa0910283 Eve bolt M10x50x14 - 2o 1
4 24 O00o0s0608 Lift sprifg 1
4 25 0o0es7110 Pival arm assy 1
4 27 000072985 Lifting pin 1
4 29 00235323 Cotter pin Sx30 DIN 94 2
4 30 202558277 Beant pin 4
4 31 000033242 Hair pin 2.5-62 4
4 32 ONoSes30s Frant suspension mower deck 1
4 33 Q00282557 Seli-locking nut M12 DIN 985 CI.8 1
4 34 000228015 Hex nut M12 DI 934 C1L8 1
4 35 onns1800s Frant holder 1
4 36 ooo293172 Flat washer 13 DIM 125 A 2
4 by 00a037248 Pin 1
4 33 Co00vset2 Hair pin ciip 3.15-49 2
4 41 2008586870 Height adjustment red 1
4 42 00282218 Colter pin 2418 DIk 54 1
4 43 202056038 Rubber washer 4

PAGE 10



Ll abey

126 124 139

129 112

105 104

144

A\

103 136 108 121 120

138

124

v
/Xfﬁf T

125 123

BY-PASS

140 145 147 146 142 118

"
oy

147 141 147 148 141 113

|

 UONoag

SSVd-AG / IHVHE - NOILYH3dO



COFERATION - BRAKE/EYFASS

FAGE2Z

Section 4
GRF POS PART NO. CESCRIPTION Q7Y CODE
4 103 103800975 Soring lavear I
4 04 DoC200050 Flat washer 4.3 OiW 125 & |
d 105 000284240 Zelf locking nut M4 DIN 985 S8 |
a 107 200958754 Bracket, brake rod 1
4 10 DOC324487 Spring pin 5x30 DIN 1481 1
4 112 000406560 Caps A281/81 112 1
4 113 200058634 lLever bypass 1
4 1168 200858730 Arm, by-pass lever 1
Fi 118 000290383 Flat wasner B.4 DIN 125 A 2
P! 112 200256742 Cottar pin 1,6x12 DIN 24 1
4 120 000a11312 Pedal pad - biack 1
d 129 19580094948 Pedal 1
4 123 0002808635 Salf locking nut M8 DIN 985 LA 2
P! 124 000291500 Flat washer 5.4 DIM 125 A 5
4 125 000054240 Brake spring 1
4 126 200858851 Brake cannecting rod 1
4 124 200858707 Brake - shatt 1
4 129 000060280 Hand brake spring 1
4 130 105800864 Hand brake lever i
4 131 Q00244563 Hex screw MBx20 DIM 033 8.8 r
4 132 000048400 Farking brake lever clamo 1
4 135 Q00291610 Spring pin Sx22 DIN 14861 1
4 136 220004025 Hex screw M4x2s DIN 933 6.8 1
4 137 200059136 Hair pin 1.8-38 2
4 138 200958761 Bracket, brake rad 1
4 1ag 200058680 Spring 1
4 140 2010568193 Plate by-pass 1
4 141 200208243 Stirrup 4 DIN 6799 2
a4 142 DO0206263 Stirrup 7 DIN G793 1
4 144 00292061 Washar 10.5 DIN 125 A 2
4 145 2018780048 Flat washer 10.5 BN 735 1
4 146 201852111 Soring washer 105 DIN 137 & 1
4 147 201852112 Soring washer 6.4 DIN 137 A 4
4 148 201878006 Flat washer 6.4 BN 735 1



£l ofed

122G

$ UD

S 1Vd3d T3AVHL - NOILVYH3d40



OPERATIONM - TRAVEL PEDALS

PAGE 14

Section 4 )

GRP Pos FART NO DESCRIPTICN 2.TY CODE
4 150 200988755 Travel padal, rear 1
4 131 Oo40620° Fedal pad - Skoda 1
4 152 200858757 Travel pedal, front 1
i 183 OOD46BET T4 Fecal pad, front !
4 154 200958782 Travel pad weidment 1
4 155 200958755 Tie rod 1
4 156 2009587680 Ciagoral shatt 1
4 157 200058605 Formed link i
4 158 200953758 Diagonal shaft 1
4 159 200053594 Fin 1
4 160 Q00292061 Washer 10.5 DIN 125 A 5
4 161 Q00282218 Cottar pin 2x18 DN 94 2
4 162 00258530 Cotar pin 25418 OIM 54 2
4 163 200058508 Spacar 1
4 164 200058618 Pin 1
4 165 No0272503 Nut M8 DIN 834 CLE 2
4 166 200225405 Screw M8x30 OIM 931 8.8 1
4 167 00291610 Spring pin x22 DN 1481 2
4 168 200324526 Spring pin 5x26 |SO 8750 1
4 164 200256000 Washer 9 DIN 126 1
4 1710 000246235 crew MBx26 DIN 933 8.2 1



Section 5 CUTT'NG PAN - MOWER HOUS'NG GOP\«”‘PL




CUTTING PAN - MOWER HOUSING COMPL.

Saection 3 - N
EaF POS PART NOC, DESCRIFTION LT CODE
g 1 200119023 Curtting systam, comolate 1
3 2 221010080 Hex scraw M10x50 DIM 831 8.8 2
5] ! 105700018 Gauge whee! 2
5 4 CO0ZB1446 Self lockirg nut MAG DIN 985 CI.8 2
5 5 200553647 Mower housing, complets 1
] 5] 232108008 Self locking flange nut ME DIM 8526 C1.8 fi
5 7 0oon13532 Cuill mousing 2
5 B 0o0291500 Flat washer 8.4 CIN 125 A a
5 | Q0244563 Hex screw MBx20 DIN 832 8.2 a
5 10 505900059 Fing suppart 2
& 11 222008035 Hex Nange bolt MEBx35 DIN 8921 8.5 fi
5 12 000108580 Key BhSx8x63 DIN 6855 A 1
5 13 1058005686 Blade shaf, 1l 1
5 14 Q00233453 Hex screw M10x1x35 1
5 15 202056048 Blade, |eft 1
5 14 202058049 Blade, ngnt 1
5 17 000245025 Hex scraw M10x1235, left 1
5 18 505900073 Belleville washer 40x10 2x2x3 1 2
] 14 O002E1480 Grooved shear pin 4
5 20 202058022 Blade adaotor 2
5 1 000296076 Locking ring 25 DIN 471 2
5 22 201878010 Bearing 6205 2RS P& 4
5 23 Q00206030 Square key BhOxBx25 DIM G885 A 3
5 24 1058009287 Elade shaft, right 1
5 28 201852163 YWashar 10.5 OIN 23 2
l

PAGE 18



Section 5 CUTTING PAN - DRIVE SYSTEM

46 45 44 43 41 40
\\\x \ \\ h s \ 2
e R ¥ : N

\\ <

ill'|1_|-l_'il-

w1177




TC 155 GTI

1T ENGINE A55EMBLY

2 FRONT AXLE
STEERING

TRANSMISSION DRIVE

(=]

4 OPERATION - MOWERLIFT
- BRAKE/BY-PAS!
- TRAWEL PEDALS

4 CUTTING PAN - MOWER HOUSING COMPL.
- DRIVE 5YSTEM

6 CHUTE - COLLECTOR ASSEMBLY

! GRASS COLLECTOR ASSEMBLY

# BODY ASSEMBLY - FENDER/SEAT
- HOOD

& ELECTRICAL - WIRING HARNESS COMPL.,
- SWITCHES {1)

- SWITCHES {2)

10 DECALS/LABELS

2003



CUTTING PAN - DRIVE SYSTEM

Section 5
GRP oS, FART NG, DESURIFTION 2Ty CCECE
5 4] J0CO137Es Zngagement ever 1
3] i1 000280885 Salfincking nul MB DIN 882 Gl 1
5 42 000320870 Spring '
g 43 000224730 Hesx nut M DiM 420 B CL.04 1
5 4 030201003 Spring washer 8 DIN 127 B 1
5 45 DO029876 Flat washer 8.4 QiN 7345 1
5 df 0007ESHE4 [dler pulley W3500 - 3712 1
5 47 102800931 Bushing 1
7] 48 105800843 Belt ratainar 1
5 44 000282557 Self locking rut M12 DIN 985 CILG i
5 50 00078573 Flat washer 2
5 51 DG090360E Crive pullay i
5 &2 000245235 Hex screw MEx2S DIN 935 8.8 2
5 53 000201003 Spring washar B DIN 127 5 1
5 54 D0O0RT 29 Shoulder spacar 1
g 55 1056800944 ldier arm 1
g 56 0G0221850 Hex screw MBx50 DIMN 931 8.8 1
h &7 000284440 Hex screw MGx16 DIN 533 8.8 3
5 58 271030064 Fiat washer 6.4 BN 737 3
5 58 105800863 Fubber washer 6.4 k!
5 50 202248107 Cog belt 2005 8M 1760 Sanda 1
5 61 195800054 Ceg pulley assy 2
5 62 105800028 Gag pulley pin 2
5 53 coo280885 Self locking nut M8 DIN 885 L8 1
g a4 000291500 Flat washer 8.4 DIN 125 & 1
5 B2 105800945 Fulley suppart 1
5 B 0009593653 Orive cog pulley 28 2
5 67 000280885 Self locking nut M3 DIN 985 CLE B
] 68 240306018 Carriage bolt MEx18 DIN 803 6.8 1
3] 51 000290389 Flat washer 5.4 DOIN 125 A 1
5 70 000263118 Self locking nut M8 DIN 985 CIL.8 1
5 72 105800945 Figt washer 1
5 73 195800843 Blade drive plate assy 1
5 Ta 305900043 Cog pulley washer 1
S 7 220010045 Hex screw M10x45 CIN 933 8.8 1
5 76 105800947 Bracket idler 1
g i 000292061 Flat washer 10.5 DIN 125 & 1
5 7a 000281446 Self locking nut M10 DIN 985 C18 1
5 74 185800887 Cog pulley 28 * 2
5 80 201878011 Bearing 6203 2RS PR 4
5 a1 275100040 Locking ring 40 DIN 472 2
5 B2 00293172 Flat washer 13 DIN 125 & 2
5 B3 105700013 Balt caver - hlack 1
5 a4 0on423403 V-Balt 1727400 B55 - Mitsuooshi 1

FAGE 18



E| abeq

32 33 34 35 2 4 3 9 17 45 2 10 8 11 19 18 48 37 36 28 18 40 39 21 12 21

M

125 41 22 7 44 26 42 27 38 40 24 31 20 19 18 21 15 43 46

g ucnasg

A18WISSY 0103711700 - 3LNHD




CHUTE - COLLECTOR ASSENMBELY

i Section &

GRF FOS FART NO UESCRIPTION T CODE
i 1 202958270 Tunnel 1
B s CO02B4240 Sell locking nut M4 TIN 585 .8 4
B 3 CODOT276E Support plate 1
B 4 0aooTi082 Fubber seal
& 7 202359367 Heaw screw ME8x12 DIN 923 5.8 2
8 B 253304012 =cofix screw Mdx12 BN 4525 H 4.8 1
g o 000262511 Head slotted scraw M4x12 DIN 84 A B8 3
G 10 105800526 Switch cover 1
6 11 255108016 Camage bolt MBx16 8BM 11252 10.0 2
f 12 000251691 Screw M8x25 Verbus Ripp 3N 2797 C1100 4
B 13 200558553 Collector support, right 1
g 14 200958652 Collsctor suppaort, lefl I
G 15 200058625 Taw hitch 1
A 16 222008020 Hex scraw MEBx20 DIN 6921 8.8 1
G ¥ 201958415 Collaztar plate assy 1
] 16 000291500 Flat washer 8.4 DIN 125 A& o
3] 19 00C280885 Self locking nut M DIN 985 CILA g
& 20 200088623 Tow hitch suppor 1
G 21 020213312 Hex screw MEBx2S DIN 5921 8.8 5
f 2z 000239448 Fial washer 5.3 DIN 3021 3 2
B 23 202058034 Tunnel suppart, lefi 1
5 24 202056033 Tunrel suppart, right 1
g 29 202056043 Fubbar shielt 9
G 28 200058827 Frotective shield bracket 1
B 27 201058222 Frotective shield 1
B 25 201084237 Adjustable shield |
] 29 201058238 Fear plate chute 1
i H 200858656 Overoad switch assy, complete 1
A 32 207058118 Owverload switch actuation lever 1
G 33 201056121 Upper housing, aver-laad switch 1
B 34 201058120 Lower housing, aver-load switch i
6 35 200055134 Pin, over-load switch 1
i 26 240308016 Carmiage bolt MEx16 DIN 603 6.8 2
B 37 000247357 Hex screw MBx12 DIN 833 8.8 z
] 38 000283118 Self lacking nut ME DIN 535 CL.& 4
B 39 000846802 Plastic wing nut 1/4-20 Z
i 40 000230380 Flat washer 6.4 OHM 125 A& 4
g 41 og207086 Cariage bolt MSx16 DIM 603 6.4 4
5 42 00N2BE312 Mul M5 DIN 985 KLa 4
] 43 OU0244563 Hex screw M8x20 DIN 333 8.8 2
g 44 000201003 Spring washer 8 DIN 127 B 2
fi 45 2011158583 Reinfarcing 2
& 46 201878001 Bushing § KD 707 1
] 45 000284445 Hex screw MEx16 DIN 333 8.8 2

PAGE 20






GRASS COLLECTOR ASSEMBELY

Section 7
GRA POS PART MO DEEGRIF‘T.EE-_I_ G.TY

T 1 201958325 3rass collector assy 1
i 2 000254067 Hex screw M3x 16 O/N 932 5.3

7 3 00o285912 Salt locking nut M3 OIN 285 CL8 22
7 4 1053000418 Collector spring, interiocs 1
7 g 201958325 Spring bracket 1
7 g DOO485951 Handle grip. dump levar 1
7 7 105800852 Cumping lever 1
7 a 000875249 Front frame assy 1
7 5 2000582782 Grass collectar bag CZ 1
7 10 000016083 Caorner suppart - right 1
T 11 000239448 Flat washer 5.3 DIN 9021 B 8
7 1 000272835 Hex screw M5x30 DIN 933 8.6 4
7 13 000289828 Flat washer 5.2 DIN 125 A 3]
T 14 Q00286605 Hex screw MEx25 DIN 532 8.3 a
7 15 Doo0s026Y Corner support- left 1
7 1A 0onn24337 Connecting orace 1
7 17 000283250 Hex screw M5x35 DIN 533 8.8 2
7 18 200958657 Bcttom frame assy 1
T 15 COD2B0EBS Self locking nut M8 CIN 985 1.8 1
7 20 000026048 Brace 2
i 21 000246235 Hex screw M8x25 DIN 533 8.3 1
7 22 Q00207086 Carrizge boit M5x15 DIMN 603 5.8 !
7 23 000244563 Hex screw MB8x20 DIN 933 A8 2
7 24 000201003 Spring washer 8 DIN 127 B 2
T 25 Q00288760 Flat washer 8.4 DIN 2021 B 3
7 bl 201058328 Top frame assy 1
7 27 O0097BEDS Lift hardte 1
T 28 2010580889 Callector covar RAL 3020 1
Fi 29 05900055 Taptita thread form screw MBx12 DIN 7500 0 1
T ao 105800862 Rubber wasner 5 &
7 31 000639144 Decal arrow 1

FPAGE 22



Section 8 BODY ASSEMBLY - FENDER / SEAT




BOOY ASSEMBLY - FENDERISEAT

Section 8 .

GRP FOS. PART NC. QTY  COD=
i 1 105800040 Saat support sracket 2
8 2 QoC201003 aprirg washe: 8 DIN 127 B 4
8 3 100245225 Hex screw MBxZ2S DIN 933548 3
a 4 222008020 Hex flange colt MB<20 DIMN 6221 A58 2
B 5 201088223 Spacer 2
B 7 105800829 Seat suppon 1
B B 240306020 Carriage bolt MEx30 DIN 603 8.4 2
8 a 006298210 Flat washer 6.4 DIN 3021 B 2
g 10 000331386 Seat saring 2
& 11 115800835 apacer split 2
a 12 205800119 Seat quatro 400 074 1
& 13 105800838 Bracksat I
a 14 000002156 Bushing 2
8 15 Q00283118 Self locking nut ME DIN 985 CI1L.A 2
a 19 0002e0642 EDring washer 8 DIN 137 A 2
8 17 203150000 Adj. knob KRG 1A 40 MBx15 2
] = 200958705 Chasis frame 1
g 18 Qog245124 Hex screw M8x30 DiN 833 8.8 1
B 20 0o0074650 Seat support screw 2
8 21 000291500 Flat washer B.4 DIN 125 A 2
B 22 0O028CA85 Self locking nut ME TIN 835 C1.8 4
a 23 000262064 Fiat head socket screw M5x20 OIN 7921 10.9 2
a 24 Q00268774 Finishing washer 5.3 SN 212912 Fs
a 25 201058080 Fender RAL 3020 1
B 26 00g282061 Flat washer 10.5 DIN 125 A i
8 27 no0z2e1444 Salf locking nut M10 DIN 985 CLB 4
8 28 000285512 Self locking nut M5 DIN 585 CL.& 14
i 29 000235448 Fiat washer 5.3 OIN 3021 B &
a 3n 200057102 Footrest assy - Black 1
g8 31 0o0ce8Ea2 Seat spring 2
g a2 201058111 Baltery box 1
a a3 Q00288780 Flat washer 8.4 DIN 8021 B e
A 34 000244563 Hex screw MBx20 DIN 933 8.9 2
g a6 000239448 Flat washer 5.3 QIN 8021 B fi
L2 a7 000207086 Carriage ball M5x 18 DIMN 602 6.8 b
5 38 n004G7121 Hub cap SC 1-1/2 - black 2
g 39 105800864 Fubber washer 10.5 2
a 40 105800862 Fubber washer 5.3 a
8 41 105800670 Rubber washar 11.54 2
d 42 000289828 rlat washer 5.3 DIN 128 & 2
A 43 254505016 Flat head screw M5x16 CIN 965 A 4.8 2

PAGE 24



g¢ wbug

61

62 63 64 74

\ \

82

81

g uonRsag

dOOH - A1dINISSY AdOd



BODY ASSEMBLY - HOOQD

Section 8
GR FOS BART NC. DESCRIFTION
8 51 200858645 Bumper [Zaralor)
4 G2 202858273 Hooa
a 63 00CB204%49 Bushing 23x2 KO3
i G4 201058177 Fuel tank holder
B 87 201852484 Screw MAx15 DIN 9686 A 4.8
] FE 000323508 Soring pin Bx45 DIN 7346
a Eg NO00SES2T Steering whee!, 14 540 GZ
i %) 254505016 Flal head scraw M5x15 DIN 965 4 4.8
B 7 250004014 Head-slottad screw Mdx14 OIMN 54 A 4.8
] [ COO0R4414 Thrattle knob - olack
a 73 000284240 Self locking nut M4 DIN 885 CL.8
a 74 000ags912 Self locking nut M5 DIN 985 <18
a8 5 080717730 Throttle lever assy
L] 76 105800812 Srace
] 7 202056061 Dash pang| - black
d 81 220005020 Hex screw M5x20 DIN 933 6.8
a8 Bz 000235448 Flat washer 5.3 DIN 9021 B
8 a3 000244561 Hex serew MBx20 DIN 533 8.8
a 84 000258760 Flat washer 8.4 DIM 8021 B
8 8& 105800813 Safety bar
B a7 102800801 Hood spring
3] &4 195800868 Heat shield
8 a0 D00259314 Self drilling screw 4.2x13 DIN 7504 K
) g3 000305025 Hub cap GL E0x1-2.5 - black
B 85 000201003 Spring washer B DIM 127 8
8 a6 000229448 Flat washer 5.3 CIN 9029 B

FAGE 28

Ll

CODE

_I’\_'I.-I‘-‘-Ml'_.d-—l—l-—l-.l.l.-p.I:E.(jﬁ_h_l._hm_;._l._-._m_l._l.m_-_'_n



12 abey

5= -

1 =3 "
rf rﬂ' 7 1‘.1 i S, b
(., ==
[ rrr( "
(i, o
e,
rrrrfl"({ » -

L/

24 25 24 23 22 21

i
2 3 >
f Il_“l.l.ll“i‘ LA 17y /
ok
e e, 14
t .

5 =
.-F"'-'_-
--'n.‘= e att ot
iy ) i -
“Tm, o e Y
||||| TN - ;
7 = o

Wt
rm-#
4
\
Y
K
N\
s
Ly |

(i /A
Wit T AN
™ )
/".
Y
Y
-y |
A\
ﬁ?}
pe=y

27 20 iy 18

g uonoac

T1dNOD SSINHVYH ONIGIM - Tv0Id10313



| 2bey

W

\
16 20 1

28 29 23 2 9 18 17 16 15

i Loioag

A1EINFSSY INIDNT



ELECTRICAL - WIRING HARNESS COMPL,

Section d o
GRF P05 PART NC DESCRIPTION T CODE

9 j 000a20555 Battery 134-2240

4 2 ooc2va4z Hex nut ME QIN 934 C1.5 2
9 3 On0284449 Hex sorew MBx15 DIN 9353 4.8 2
9 4 00CaT4982 Battery clamp !
] 5 006523848 Rubher boot 2
9 G 000872421 Battery cabie (-) !
4 7 000280885 Salf locking nut M2 DiM B85 )8 1
] i) 000290385 Flat washer &.4 DIN 128 A 2
0 12 000323258 Cable ties BT 360 3
-] 14 000052004 Wiring hamess holder 1
:) 15 000825191 Clip - snag in 190200 F/A 5
g 18 201858368 Lignt wiring narness CZ 1
g 8 GOOB18323 Light butb R 10w 12y BA153 2
g 20 185800914 Cluteh harness with diade 1
g 21 201958441 Main wiring harness HYDRC-01 1
] 22 NONAZ0sTn Cap - 18455 - 4539 1
] 23 non4205a5 Bushing 9%1.5 KO 712 1
3 24 520002202 Bushing 16x2 KO 7 “
9 25 185600815 Battery cable {+) 1
g 26 DO0892054 Nylan clips - adhesive 1/4 PONY 250-9 a2
g 27 LOnB20ASS Bushing 23x2 KO 5 i

PAGE 28






ELECTRICAL - SWITCHES {1)

Section 2 —

GRP 205, FART NQ DESCRIPTICN ' CTY  CODE
2] 35 a053a000as Frolactive covar 9910
g 36 OO0RT T34 Switch JELTA Baa0-02 2
2] a7 201058200 Switch DELTA f440-53 I
g 38 2018523335 Screw 2 9x13 0OIW 7981 2 z
a 34 20152508440 Contral modulus HYDRC-01 1
o 40 200058252 Helder madul.s :
g 41 201852334 Flat washer 3 DIN 125 A z
g 47 000247357 Hex screw MEx12 DIN 932 8.8 £
g 48 Q00200442 Spring washer 6 DIN 127 8 2
g 45 Q002803849 Flat washer 6.4 DIN 125 4 2
9 =11 Q00277816 MUt W 1/4" - 20 1
9 g1 000453332 Rubber bogt *6x11 1
3 52 195300916 El starter lead (10} 1
o 55 aooaz11s7 Solenoid 24255/12V - 1504 1
B a4 000259314 Screw 42473 0IN 7581 F 2

PAGE 20



Section & ELECTRICAL - SWITCHES (2)

Page 31



ELZCTRICAL - 3WI TCHES i
Saction 9

CESCRIPT ON

GRP RIS FART ND,
& 58 155800895
5 =7 50530005
! 58 200836600
g 54 200800001
2 H 000204505
g B 201852002
g BT 201958410

Connect catcls

~acking rocker switch

lgnitiar switch DE_TA inleg-al with key
Ky with meulded cover farntagral swilch
Ring 408 13/40

Huzzsr

guzzer comal,

PAGE 32

—_ =L L pr3



DECALS -

Section 10

12 15 11

13

14

23 16

Fage 33



DECALS | LABELS
Section 10

GRP FOS,  PART NC. DESCAIFTION QTY  COCE
10 1 000639144 Decal arraw !
mn 3 CONEN4 S48 Eattery label 1
11 4 20052075 Decal B&S 1
10 5 201058187 Decal, dash ganel, right |
10 £ 202056062 Cacal, cash panel. left 1
10 7 Oo0E99083 Decal TURBSD CUT left i
in i LO0543368 Daeal TURSO CUT ngnt 1
10 a 000589315 Srake locking 1
10 0 NOoGAGE20 Lisers infarmation 1
11 11 JOCBEE0H Safety label 1
1 12 200801520 >araly lanel - cutting 2
il 13 300897521 Label of lifting, left 1
10 14 105800819 Label of iffting, right 1
14 1 DOoE41178 Travel direction dacal 1
10 18 200056240 By-pazs deecal 1
10 17 201058188 Safety decal 1
10 18 202058044 Decal Apache 2
10 13 OOOB451 04 Cecal 15,540 2
10 23 201058253 Fear plate chute dacai 1

PAGE 34



ENGINE ASSEMBLY

Section 1

SGRF FOS FART NG JESCRIPTION 2, CODE
1 | 000201521 Exhaust soraw 5/16-1TBUNC-3/41LG 2
1 P o00201803 Spring washer BCIN 127 B G
1 3 595900042 Exhaust tube i
1 4 co0224180 Exhaust gasket 15.5 HA 1
1 G OoOBREI0S il drain valve 1
1 7 Q00723513 Engine, 15.5 HP }C 282H &VS 1
1 a 00033242 Hair pin clip 1
1 9 000S00055 Fuel tank cap 1
1 1d 000480644 Fuel tank 1
1 11 Q00005005 Fuelline 240mm 1
1 12 Co0475300 Fuel tank valve 1
1 13 CoO318164 Spring elip UM 5008 4
L 14 CO0005G46 Fuel line T0mm 1
1 16 CO0Z280885 Seall locking nut MB DIN 385 CLE i
1 16 OO0Z%1500 Flat washer 8.4 DIN 125 A 8
| LK 000299530 Hex serew M3x35 CIN 332 4.8 2
1 1B 0000223395 Frant cover 1
1 19 Q00288210 Flat washer 6.4 DIN 9021 B 2
1 20 S05900065 Taptite thread form screw MBx12 DIN 7500 O 7
1 23 Q0244563 Hex scraw MBx20 DIN 933 8.8 4
1 28 505200053 MufFler 1
1 29 195800062 Mufflar heat guard, eft 1
1 aa 195800926 Muffler heat guard, rgnt 1
1 35 Q00271942 Hex nut ME DIN 834 1.8 1
1 el 000200442 Spring washer 6 DIN 127 B 1
1 ar 000284449 Hex screw MEx18 DIN 233 4.8 1
1 ag 201858451 Exhaust manifoid cover 1
1 40 ooo2se03a9 Flal washer 6.4 DIN 125 & 1

PAGE 2



¢ ebed

4
5
3
2
1

10 11 21 20 14

567 489
) \, \X\
e

27 22 28 22

12 13 19

3IXY INOHA



FROMT AXLE
Section 2

GAP RO FART NC DESCRIFTICN QY CODE
2 1 221012080 Hex scraw M12x9C CIM 33 8.8 1
2 2 2091221175 Hes Screw M10x73 OIM 931 5.2 Fa
J 2 000081531 Spacar 2
2 B 000740142 Grease fitting MK 8 DIM 71412 3
2 5 C0022E268 Flat washar 18 DIN 125 & 4
2 B 0002302310 Epring clip 15 DIN G723 2
2 7 0000E38Rs2 Frant axie 1
2 g8 000292061 Fiat washer 0.5 DIN 125 & 2
2 = L0028 7448 Sell locking nut M10 0N 985 C1L8 2
2 10 S05200004 Frant axle bushing 2
2 119 (OC2B2557 Self locking nut M12 DIN 285 C1.a 1
2 12 COCOS3080 Tie rod front axle 1
2 13 ono20Ti52 Square key 5¢7.5 DI(M G224 1
2 14 C0azs3at1a Zalf lncking nut M5 DIN 985 CLE 1
2 15 00c4a07 129 Hub cap Sz 1-1/2 2
2 16 0a023ac2an Sporing Clip 15 TIN 5729 2
2 g 000086245 Washer 2
2 18 Ni048587a7 Front tyre whea| sssy. 15x6.00-8 TURF MATE 2
2 19 200058717 Spindle, |eft 1
2 20 221006045 =ax scraw MEx45 OIN 531 4.8 1
2 21 200058647 Stearing szinadle levar for YZ2K 1
2 22 Q00273625 Hex nut M10 OIM 934 CLE 4
2 26 Q00235228 Locking stirrups 16 DIN 71805 3 2
2 27 200858716 Soindle, fight 1
2 24 201852442 Wasner 10.3 NORD-LOCHK 4
2 afl 000484143 Tyre 1526 00-5 TURF MATE 2
2 51 000473358 Tube 15x6.00-8 2
2 52 N0OY0R3GT Whes| < 5x6.00-A 2
2 53 000784457 Front wheel busning 4
2 54 J00410410 Tyre valva compl, 2
2 BS Ball anale joint 18 2

155800901

-
I
i3
Im
29



Section 2 STEERING

Y
. B
0, ? .
2 ul
L
@, 0 %@
//?%W/a
= o
)7@11 y
iy o &)
s 88 838 g f— °

j_,q:%)u:n
\\‘
22728 55 26 22

Fage o



STEERING
Section 2

GRF P05 SPART NO CESCRIPTION B CODE
2 22 QOC2T3IE2S Hex rut M10 2IM 234 2.8 4
2 26 noo2aszas Lacking stirrups 16 DIM 71605 S 2
2 28 201852444 Washer 1.3 NORD-LOCK 4
2 55 *895300901 Ball angle jaint 16 2
2 7 Q00245441 Hay screw MEx16 DIN G331 8.8 2
2 i 000280885 Self-iocking nut M8 DIM 535 CILB 4
2 72 Q00291500 Flat washer 8.4 DIM 125 A g
Z 73 000244583 Hex screw Max20 DM 933 8.8 b
2 74 Q00230230 Spring ciip C15 DIM 6733 1
2 Th 105800970 Spacer, upper 1
2 A 505800002 Spherical bearing FIB 12 2
2 T 105800869 Spacer, lowar 1
2 ia 122800820 Sleering shaft piniain gear 1
2 70 Q00282557 Self-locking nut M12 DIN 985 C1LA |
2 a0 505800043 Eccentric bolt washer 12.4x50%5 1
2 a9 OOC231448 Seff-lacking nut M10 DIN 985 1.8 1
2 8z 201058244 Bushing 1
b a3 201058248 Steering plate 1
2 a4 000040857 Sector gear 1
2 85 201058245 Shoulder balt 1
) 5§ 2010588247 Staering pin 1
2 a7 220012045 Hex screw M12x45 DIN 933 8.8 1
2 aa 000050413 Crag link 1



4 abey

1172 42 2 3 2 75 12 2 3 67 2 3 66 74 3 68
N

| .
19 3 16 15 18 e 14,13

JAIIA NOISSINSNYH L




